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TEST ITEM

REQUIREMENT

PROCEDURE

Examination of
Product

Meets requirements of product drawing. No
physical damage.

Visual inspection.

Operating Temperature

0C to50C

Storage Temperature

-20C to 60 C

ELECTRICAL REQUIREMEN

T

Rating Voltage

30VAC max

on any signal pin with respect to the shield

Rating Current

1.5 A per contact

55°C ,maximum ambient 85°C ,maximum
temperature change

Contact Resistance

30 m2 maximum when measured at 20 mV
maximum open circuit at 100 mA. Mated test
contacts must be in a connector housing.

EIA 364-23

The object of this test 1s to detail a standard
method to measure the electrical resistance
across a pair of mated contacts such that the
insulating films, if present, will not be broken or
asperity melting will not occur.

Dielectric withstanding
Voltage

The dielectric must withstand 500 V AC for one
minute at sea level.

EIA 364-20

The object of this test procedure is to detail a
test method to prove that a USB connector can
operate safely at its rated voltage and withstand
momentary over potentials due to
switching,surges, and/or other
similarphenomena.

Insulation Resistance

1,000 M Q2 minimum.

EIA 364-21

The object of this test procedure is to detail a
standard method to assess the insulation
resistance of USB connectors. This test
procedure 1s used to determine the resistance
offered by the insulation

materials and the various seals of a connector to
a DC potential tending to produce a leakage of
current through or on the surface of these
members.

Temperature Rising

30°C Max. Under loaded rating current

Contact series-wired, apply test current of
loaded rating current to the circuit, and measure
the temperature rising by probing on soldered
areas of contacts, after the temperature becomes
stabilized deduct ambient temperature from the
measured value.

Mechanical Requirement

10

Connector Mating
Force

35 Newtons maximum at a maximum rate of 12.5
mm (0.492” ) per minute.

The object of this test is to detail a
standard method for determining

the mechanical forces required for
inserting a USB connector.  EIA 364-13
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TEST ITEM REQUIREMENT PROCEDURE
The object of this test is to detail a standard
Connector Unmating |10 Newtons minimum at a maximum rate of 12.5 |method for determining the mechanical forces
11 ” . . .
Force mm(0.492" ) per minute. required for extracting a USB connector.
EIA 364-13
The object of this test procedure is to detail a
uniform test method for determining the effects
caused by subjecting a USB connector to the
conditioning action of insertion and extraction,
12 Durability 1,500 insertion/extraction cycles at a maximum simula.ti.ng the t.expecFed life of the gonnectors.
rate of 200 cycles per hour. Durability cycling with a gauge 1s intended only
to produce mechanical stress. Durability
performed with mating components is intended
to produce
both mechanical and wear stress. EIA 364-09
Test Condition V Test Letter A
This test procedure is applicable to USB
connectors that may, in service, be subjected to
) o . conditions involving vibration. Whether a USB
No discontinuities of 1 s or longer duration . i L
. connector has to function during vibration or
13 | Vibration when mated US.B conpectors are subjected o 3.35 merely to survive conditions of vibration should
Gs RMS. 15 minutes in each of three mutually he
perpendicular planes. clearly stated by the detailed product
specification. In either case, the relevant
specification should always prescribe the
acceptable performance tolerances. EIA 364-28
No discontinuities of 1 s or 1onger.duration Test Condition H The object of this test
when mgted USB connegtors are subjected to 11 procedure is to detail a standard method to
14 [Mechanical Shock ms durgtlon 30 Qs hglf—sme S,hOCK pulses. Three assess the ability of a USB connector to
shocks 1n each d1r.ect10n applied along three withstand specified
mutually perpendicular planes for a total of 18 severity of mechanical shock. EIA 364-27
shacks
USB contact solder tails must pass 95% coverage 0
15 [Solder ability after one hour steam aging as fpecified n Categgory 1)T§mperatgre of fused solder: 245+5C.
) 2)Dipping time:5+0.5s  EIA 364-52
Environmental Requirements
1) Depth of dipping termination: the distance
Resistance to Solder  [Forming resin shall not be distorted, and between the mounting surface and solder surface
16 . shall be 1 mm to 2mm.
Heat terminations shall not be separated. 2)Temperature:245+5°C .
3) Dipping time: 10£1s  Socket EIA 364-56
Test Condition I The object of this test 18 to
determine the resistance of a USB connector to
exposure at extremes of high and low
17 |Thermal Shock 10 cycles — 55 C and +85 "C. The USB temperatures and to the shock of alternate

connectors under test must be mated.

exposures to these extremes, simulating the
worst case conditions for storage, transportation,

and application.
ETA 26420
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TEST ITEM REQUIREMENT PROCEDURE
Test Condition A Method III The object of this
168 hours minimurm (seven complete cycles). The ;Zsrt procedure 1s to detail a standard test method
18 |Steady State Humidity |USB connectors under test must be tested in ) ) .
. the evaluation of the properties of materials used
accordance with EIA 364-31. . )
in USB connectors as they are influenced by the
effects of high humidity and heat. EIA 364-31
Must meet the minimum requirements specified by | T€st Condition.4 - Methpd A.The object of this
. the most current version of Chapter 6 of the USB test procedure 18 to detail a standard method to
19 ;FI_eImItJeAratp re) Life Specification and must be free of cosmetic and/or ~ [355¢58 the ability of a USB connector to
cat ASINg mechanical imperfections that will prevent normal [Withstand . .
lse +85¢ C£ 2 temperatures without applied voltage
) fre SO0 honwe TTIA 264 17
Mated connector expose to 5% salt
20 |Salt Sor Visual Inspection-No physical damagel.LCR-50 m [concentration for 12 hours at temperature 35+2
alt spray (2 max per contact °C .After the test specimens shall be washed with
running water and dried naturally EIA 364-26

Product Qualification and Requalification test

Test or Examination

Test Group

c | p | E

F

Test Sequence (a)

Examination of Product

L7 1,5 L5

1,5 1,3 1,3 1,3

Contact Resistance

2,4 2,4

2,4

Dielectric withstanding

3,6

Insulation Resistance

2,5

Temperature Rising

Mating Force

3,7

Unmating Force

4,6

Durability

Vibration

Mechanical Shock

Solderability

Resistance to Soldering

Thermal Shock

Humidity Temperature

Temperature Life

Salt Spray

3

=

&35

T TR > AR

£

R fif R

filt: © Hexing
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SHENZHENHUALIANWEIELECTRONICS CO., LTD.
A EHE
TEST REPORT

R . B B E 2013.12.01~ SR _
Part Name AM £ X Date of Testing 2013.12.02 Report NO. MD20131202-01
& mEER _ _ EaBE B IRE % ETemp:18~21°C
Part Name 91-US01-034 Quantity oPCS Measuring Environment| 1B%H2ER.H..49%~57%
—.E I ELECTRICAL TEST
AIEK 524 Testing Result H|7E Judge
£ | wsme A s AR 98
Ng Testing Item Testing Conditions Testing Equipment SPEC
: 1 2 3 4 5 |Pass| Falil
1 Contact |1t current:100mA | DIGITAL MICRO- 3?\/"“9 14'5?5 ‘3'56 13';?8 12?22 13'32 P
resistance max OHMMETER ax m m m m m
Insulation ULTRA HIGH 1000 MQ 1548 | 1528 | 1436 | 1348 | 1370
2| resistance |l oSt VvoltageS00VDC RESISTANGE Min MQ | MQ | MQ | M@ | M@ | P
Operation stated:1min METER
Dielectric Test voItage:509VAC BREAKDOWN No discharge or
3 . Cut—off current:0.5mA Pass | Pass | Pass | Pass | Pass P
withstand voltage . o TESTER flashover occur
Operation stated:1 min
Z B ERIE, MECHANICAL TEST
. JAIEH 504 Testing Result H|E Judge
% BIFRIER BIE RS RIERERE bSE
Testing Item Testing Conditions | Testing Equipment SPEC
NO. 1 2 3 4 5 |Pass| Fail
- Rate:200cycles/hour LIFE TESTER FOR No physical
1 Durability test Total: 1500 cycles CONNECTOR damage Pass | Pass | Pass | Pass | Pass P
35 Newtons maximum
. at a maximum rare of Insertion force
2 Mating Force 12.5mm(0.492”) per testing machine 3.5kgf Max Pass | Pass | Pass | Pass | Pass | P
minute
10 Newtons minimum
. at a maximum rare of Insertion force .
3 |Un—Mating Force 12.5mm(0.492”) per testing machine 1.0kgf.min Pass | Pass | Pass | Pass | Pass | P
minute
SIIES S . gy =
& | meme BB B R1% AR A Testing Result [ HI5E Judge
,\76 Testing Item Testing Conditions Testing Equipment SPEC
' 1 2 3 4 5 |Pass| Fail
Humidity— T ture: 40=2°C PROGRAM .
1 Temperature emperature: 4= CONTROLLED No physical Pass | Pass | Pass | Pass | Pass | P
ovele Humidity: 90~95% TEMP. & HUMIDTY damage
v Duration:168H CHAMBER
. —+ 29 H
2 Heat test E(Zg;z:ﬁuggﬂm_z ¢ OVEN Nza;::;/;cal Pass | Pass | Pass | Pass | Pass | P

SY1El > H 2 F



PROGRAM
Temperature: -25+3°C CONTROLLED No physical
3 Cold test Duration:168H TEMP. & HUMIDTY damage Pass | Pass | Pass | Pass | Pass | P
CHAMBER
PROGRAM
4 Temperature Ig-mperature. 10~=25 CONTROLLED No physical Pass | Pass | Pass | Pass | Pass | P
cycling test . TEMP. & HUMIDTY damage
Duration:5 cycle CHAMBER
/9.3 A5 PHYSICAL TEST
7| maas BB RN i MBI EH Testing Result ¥ udeq
r\% Testing Item Testing Conditions Testing Equipment SPEC
' 1 2 3 4 5 |Pass| Fail
. —+ 99
1 Salt spray test gir:c‘:)eer::::’criz-n?55:12'§: SATLETSEESAY No Oxidation| Pass | Pass | Pass | Pass | Pass P
Duration:12H
2 Relzlstlanc: t?c Temperature: 245+5°C OVEN N(Lphysmal Pass | Pass | Pass | Pass | Pass P
soldering hea Duration:10=1sec amage
test
3 Solder ability |Temperature: 245+5°C COCI\?SNT-I,;\IT\IQI'E%'EEDNIP Sold&;nggo/area Pass | Pass | Pass | Pass | Pass | P
H ot = 0
test Duration:5+0.5 sec SOLDER POT
e W& (ACCEPT) O F&# (REJEGT)
Result = =
E ¥ (Approver): BIZ A B (Tester): 2:4
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W CESER [ R [ TSR [ KRR [ SLRIBER [ 2013 12F[01F1 455:A0

B9 91-US01-034 il frr o / SRR Bl FIIEY Ll
el A | e | H e
B e [ [l /
iR A v | i mE=Rs e e CRI:0|MAJ:0.40| MIN:0.65
MIL-STD-105E(11) WeH O Dbkl ( 5PCS) |acc/irRe) 0 / /
TAH CRI(C /) MAI( /) MN( ) AL (%) /
NO| ol | R |@ gk BUE | ORL [ MAY| MIN | i
H G :MMIG 1 2 3 4 5 AC | RE
7.00+0.20 D 7.02 | 7.05 | 6.98 | 7.00 | 7.03 N
2.00+0.20 D 202 [ 198 |2.00 | 2.03 | 1.98 N
20.15+0.20 A 20.18 120.17 |20.15 | 20.18 | 20.17 N
18.70+0.20 A 18.79 | 18.80 |18.78 | 18.81 | 18.76 N
7.00+0.20 D 7.04 | 705 | 7.03 | 7.00 | 7.01 N
] 6.00+0.20 D 6.02 | 6.00 | 5.96 | 6.01 | 6.03 N
12.00+0.20 A 12.01 | 12.03 |11.98 | 12.02 | 12.00 N
R 13.75+0.20 D 13.67 | 13.77 {13.75 | 13.73 {13.80 N
(EH 4.20+0.20 A 423 | 425 | 4.22 | 4.21 | 4.26 N
0.05%+0.20 D 0.07 | 0.08 | 0.05 | 0.07 | 0.06 N
£l 117.05+0.20 D 17.08 |17.04 |17.05 | 17.10 |17.06 N
1.95+0.20 D 1.89 1191 |193 | 197 |19 N
4.50+0.20 A 451 | 452 | 448 | 450 | 4.49 N
14.80+0.20 A 14.85 | 14.87 [14.89 | 14.80 |14.83 N
15.20+0.20 A 15.25 1 15.23 |15.20 | 15.18 | 15.16 N
0.80+0.20 D 0.83 [ 0.85 | 0.83 | 0.85 | 0.82 N
4.85+0.20 D 487 | 483 |4.85 | 488 | 4.82 N

fd e << FHIpEE>> [ I<<iiiE > [l<<7’§%ﬁ§,’:%>> By I

Al B AR AN BTN CRE, DISRYH ER G FREIGSH GEME RIS Ul IR ah N JH

fi A B f5Accept [hiETReject  [IFj’AWaive  [1F5#Sort
APP = CHK INSPBY i

W L = (P H = A QR-M-003
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HERER
m4 A BB X ) RRIK:A. 0
EAE I : Aulu”, Ni40u”, Sn40u” H#9:2013-12-11 TIKR:1/1

N HEE oG
TABE L OMT X5 2R 5 JE A
1. JEE BN (Ni)

Hdw | WHApRE SERME HIE A H 3 TR ]
1 40u”MIN 63. 8u” 0K 2013-12-11 | 8:30:02
2 40u”MIN 65. 3u” 0K 2013-12-11 8:30:04
3 40u”MIN 67. 5u” 0K 2013-12-11 |  8:30:06
4 40u”MIN 64. 2u” 0K 2013-12-11 |  8:30:08

2. REBEEMRX (Sn)

Bom | WHAARE SERME AE | WRAHM TR ]
1 40u”MIN 85. 9u” 0K 2013-12-11 |  8:45:08
2 40u”MIN 71. Tu” 0K 2013-12-11|  8:45:10
3 40u”MIN 73. 1u” 0K 2013-12-11 |  8:45:12
4 40u”MIN 77. 50" 0K 2013-12-11 |  8:45:14

3. REBEEMR (Aw

Bdm | WHApRE SEME AE | WRAHM T ]
1 1u”MIN 1. 12u” 0K 2013-12-11|  9:00:05
2 1u”MIN 1. 05u” 0K 2013-12-11|  9:00:07
3 1u”MIN 1. 13u” 0K 2013-12-11 |  9:00:09
4 1u”MIN 1. 07u” 0K 2013-12-11|  9:00:11

. HH4062013/12/11 W% S RE2013/12/11 K5 5. 5K B52013/12/11




LY BRI B T RHSCA R A ]
LR AR 75 R
mh4%:USB AM £ X (4+5%) FRIK:A. 0
BRI : Cu: 40u”MIN, Ni : 40u”MIN HiH:2013-12-12 TK:1/1

J ML

TR A CMT X5 8RB R R A

2. R BN (Cw

i A b v SEMIME He | WH# PR B[]
1 40u”MIN 57. Tu” 0K 2013-12-14  14:20:22
2 40u”MIN 56. 2u” 0K 2013-12-14  14:20:24
3 40u”MIN 55. 6u” 0K 2013-12-14  14:20:26
4 40u”MIN 53. 3u” 0K 2013-12-14  14:20:28
2. REHPEWR (Ni)
B AR UE SEVIME Hre | MAH#H U3 B 18]
1 40u”MIN 77.8u” 0K 2013-12-14  14:30:11
2 40u”MIN 76. Tu” 0K 2013-12-140  14:30:13
3 40u”MIN 78. 5u” 0K 2013-12-14  14:30:15
4 40u”MIN 75. 9u” 0K 2013-12-141  14:30:17
KifE: BH415062013/12/12 Wi RGE2013/12/12 K6 5i: 7K52013/12/12
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Th 7K Wi 55 SIS
R 74 H KI5 ik v BH YR
A I KW I ke %R N
METHOD | NEUTRL SALT SPRAY CORROSION TEST REF
i WRIGEIEH | 20134 12H12H  20:00 Wi
DATE 20134E 12H13H  08:00 Hf il
FE 2R AM fA Y RIS H
5PCS
P/N 91-US01-034 QTY

PRI 41 (TEST CONDDITION)

1. h/K%f# (SALT SOLUTION: KJPF50+10g/L, PH{EH6. 5-7. 2.

. IR =YL EE (TEMP. IT THE SPRAY DHAMBR) :35+1°C.

< Eh/KARIEEE (TEMP. OF SALE SOL’ N TANK) : 35+1°C.

2
3
4, JJEIEEE (TEMP. OF SAR SUPPLIERY) : 47+1°C.
5. RIEEAEE (R.H IN THE CHAMBER ) 85%.

6. JE4EZSJE S (COMPRESSED ATR PRESSURE) : 1.00-+0. 01Kg/cm”.
7. FERBCEATE (SPECIMEN SUPPORTED ANGLE ) : JeJe4dHi£E70° -

8. MWEZU4ER (COLLECT RATE OF SALT SOL’ N) 1-2mL/ (8 cm’hr).

9. FHZWEREIR]: 12786 (HD

%€ J7vE (ADFUSGD METHOD )

TR G 20RO R B 5%, o arto itz %, BIAE&#. (Inspext the ecimen at

20 xmagnification no blue or green corrosion products are acceptable)

X , RIS HlE
FEf T
PHENOMENON AFTER TEST COMMENT
1 W SRR 3% 0K
2 WL SRR 3% 0K
3 Tl SOJEMmY N% 0K
4 Tl S % 0K
5 T S % 0K

Mtk 2ot 2013, 12. 13 Hit% faEf 2013, 12. 13 PRI L 2013, 12,13
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PRUERE (e

PBTHB+25%GF NC (AN Kk An&f-25%H )

PEfE D3R 77 7METHOD ¥, B
PERCEI%I% OFiIBR]?:GALSS Hpei L 25
SPECJtFtIC G%AVITY ASTMD —792 / 1. 55
ﬁ%LDq%HR?EKAi ASTMD —955 % 0. 3-0. 4

TENS%E ﬁELg—%STgNGTH ASTMD-638 Kg/mm’ 10
ELOI\I1(E}FATTOJLI\/I< AT fREAK ASTMD-638 % 6.8
FLE%;;URE g%REI\%TH STMD-790 Kg/mm’ 14.5
IZ%%D ?MPTCKUETBII?EN%TH ASTMD-256 J 6.5
ﬁ%AMMfETLIE UL94 / 1B

PBTHEIE: A i R R Z A M. TR PR a5 k. Sy o i #hEdr

8. PIK

il BN E
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REPORT OF MATERIAL TEST

BELE R GRA G
MU BT B B A 1 B

TEL: 075561291589 FAX: 0755-61291289

DATE: NOV.24.06

Customer:

o s

Commodity: C 2680 R BRASS STRIP {H)

Applied Standard:CNS 4383 Brass Sheets. Plates and Strips

INVOICE/NO: LD252124

Chemical Anabysis Test

Size of Pyoduct

1

I/No, | Thickness Length Cul"%) | Fe(%) Pb{"%) Zn(%) \ |
{rarm) Width {mm} (1m) \ !
b Standard 4.8 - 68.00| max. 0,050 max. 0.070 REM.
6 0.2 278 65.61 0.635 0017 REM, |
7 0.2 19 §5.61 9.035 0.067 REM. !’
8 0,2 32 65,61 0.035 0.007 REM,
9 ¢.2 328 65.61 0.035 0,007 REM. |
10 0,2 68 65.61 0.03% 0,047 REM. 1t ”
Mechanicall & Physical Test
. Size of Produet Dimensicn Test Tension Test ‘ | Her shisi | Graasie Elﬁﬂﬂ‘?fl i
I/No, | Thickness Length | Thickness Width  (nm) TensileStrength | Elongation Test HV ) Conductirity
(mm;} Width (mm) | (mm) (mm) {(kgf/mm2) oy | (")
Standard ' {-)0.10 - (+) 0.00 42-55 i ~ min- ~
6 0.2 278 GOUD, GOUD. 4952 155 || 148-158 5 24.03
7 0.2 19 GOOD, GOoD. 49.32 7.55 TL 148-158 ‘ 24.03
i 0.2 32 GOND, - GIOD. 49.32 7.55 148-158 24.03
9 0.2 32.8 elii])} GHD. 49.52 7.55 . 148-158 24.03
¢ 0.2 68 GieD. G, 49.32 7.55 E 148-158 24.03

QC Supervisor: 2
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Foshan HongSen Metal Materials Co., LTD

= om BB It B P

NLL TEST CERTIFICATE

HFEF &K (Customer) :

B (Product) = #$3L3HH H #A: 201192 H 20H
7 (Supply Condition) : #¥35
F=s Bs (3E () {54 (Chemical Composition %) HERE (Temsile Test) |3 Gend | PR JToa
. ] RREE | EREE | HHC i Hardness
R, | Steel Erade |Size S m C Si | P 5 Alt I.S.Npa | Y.5.Npa| EL% 180 ) Y.5/1.5
SPOC-SD | 0. 3+1200 ﬂﬁ_ﬂ” 0.008 | 0.11 | 0.011 | 0.005 | 0.03 320 290 =40 at 110-130

=T - I - L O T

THF Rotes Y. 5Yield Strength I.5Tensile Stremgth ElL-Elmgation

#47i5NEstandard 4P bR

Fim ol Eikdr ek T e e, AR FFH. S hEmHEX i, dhEkaalEE.

¥e hereby certify that material described herin has samifactured and tested with satisfactory resmlts in accordance with the
requremnents of the alowe material specification . If you have any questions, please contact our company.




WRIR & No. CANEC1314314607 H: 2013409 H24 H #5130, 3673

SRYITT IR TR B2 ]
TRYIT Je 5T DM UAIE 3 Tolk X 6

LA U2 R o i HE A P B i Al - PBT AR

SGS T 14 % : CP13-044668 - GZ

LR USB AF H ffi KA

B SHEAE R USB# 4

e H I 20134E09 H11H

TR 20134209 11 H - 20134£09 17 H

PRk A 75 1 LSRR

PR J792: - WS N1

MAas ] WS T —

g SEFFTARE AT IOMER, A6, 8. K. AN ZUICR(PBB). 2K

ik (PBDE) I 45 2R AT 5 R i RoHS $554-2002/95/EC 1) H 1T 15 4-2011/65/EU it
KT FRAE 2K

M FRARESA R 5547 B2 7]
R

R

Merry Lv F % JX
EPRGESE N

0 RGeS R, SGSHEL T b SCk Y, TSRO AT IR I % 2R ). (The Chinese test report is issued according to the applicant’s
request. The English version is available from SGS if further needed)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-
e-Document.aspx e

ettithe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to

e oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
aprosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

SESCOINNtas Technical Services/Z0 . L1 |18 Kezhu Road, Scientech Park Guangzhou Economic & Technology Development Distict Guangzhou,China 510663  t (86-20) 82155555 f (86-20) 82075113  www.sgsgroup.com.cn
Guangzhou B i vy |RE T - BFEATFRERNFENEE198S BP4E: 510663 1 (86-20)82155555 f (86-20)82075113 € sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



WA & No. CANEC1314314607 FI1: 20134E09 H24 1 #5251 377

I RFNESE

SGSH:MmID #iR

1 CAN13-143146.007 ik IE (AT
T
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = J7 v A6 B
(3) ND = Kttt (<MDL)
4) "= K
RoHS#54-2011/65/EU
MR T7 2 (1)Z%IEC 62321-5:2013, JHICP-OESll 52 % (1) & i
(2)2%IEC 62321-5:2013, FHICP-OESHll sz 411
(3)Z#IEC 62321-4:2013, HICP-OESHI 5 /K ¥ 75 &
(4)Z%IEC 62321:2008, JH5Ah-RT W73 e BETH LU E3 e 5 i (1435
(5)2%IEC 62321:2008, IGC-MSlll 5 PBBs( > LI %) FIPBDES( £ i 2KTik) [ 77 fit
PRI B A AT MDL ooz
4 (Cd) 100  mglkg 2 ND
# (Pb) 1,000 mg/kg 2 ND
7K (Hg) 1,000  mg/kg 2 ND
N (Cr(V1) 1,000  mg/kg 2 ND
% WL 2 F1(PBBs) 1,000  mg/kg - ND
IR - mg/kg 5 ND
IR - mg/kg 5 ND
ORI - mg/kg 5 ND
IR IS - mg/kg 5 ND
FIR YIS S - mg/kg 5 ND
AT, LS - mg/kg 5 ND
LRI - mg/kg 5 ND
JARIIEE S - mg/kg 5 ND
YIRS - mg/kg 5 ND
RRFIEES - mg/kg 5 ND
% 3 2Kk 2 FI(PBDES) 1,000  mg/kg - ND
— VR Rk - mg/kg 5 ND
TR TR - mg/kg 5 ND
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R TR - mg/kg 5 ND
VYR Tk - mg/kg 5 ND
TR Rk - mg/kg 5 ND
ISR R Tk - mg/kg 5 ND
LR KT - mg/kg 5 ND
J IR K Tk - mg/kg 5 ND
FUIR 1k - mg/kg 5 ND
IR TR Tk - mg/kg 5 ND
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ARE T HIR T (2- 2 CUE) 117-81-7 %(w/w)  0.003  0.069
Ji5(DEHP)

RVE

(1) 2%f5K: RoHS$E42002/95/EC {#1 T 1] $54-2011/65/EU :
BRI R (2- 4 CUSE)IR(DEHP), 428 IR T SR TiR(BBP) AIAI 2K — FIR — ] T(DBP) #4124 i th 5t
HEAT RURS DA R 2% AT BRI 1 R

NEI A+ —fv(HBCDD)

W53 ZH|EC 62321:2008, HGC-MS43#t.

JIRITH L:¥iv4 MDL 007
FNIRI - 4E(HBCDD) mg/kg 10 ND
£

(1) %15 K RoHSHR42002/95/EC ) H 1] §§4-2011/65/EU:
NI LE(HBCDD) H41 it YLSEEA T IR DAt R 25 R A T BR R 11 i o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-

e-Document.aspx
(ore ettithe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
e oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

a prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

SAS 0N aards Techniea Senvces//h. 14198 Keahu Road Scintech Park Guangzhou Economic & Technology Development Distit Guangzhou Ctina 510663 (86-20) 82155555 f (86-20) 82075113  www.sgsgroup.com.cn
Guangehou 8 ‘ HE - JH - BFEARTFRER PN BR100S BB4H: 510663 1 (86-20)82155555 f (86-20)82075113 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



WA & No. CANEC1314314607 F]: 20134E09 H24 1 #5451 377

B

RoHS iz 72 H

1) HHAR : B / REH
) MERRA | RER | BT
3) REZETRREBELHM (ANERNZRBE /SR ERNRBA ) .

sk

B

i |

/IR SRBER/ZR_ZEH s

A 4 \ 4

FATUBOH AERAY /BB IR AR R ZEE
HATRERE

A 4 A 4

E

v v
PO R IR FERUR Y
DOASHE R

) ] y v
AR SR i 1£ 90~95°C 54
TZE
, ‘ v
= 1 13 (SR N
1) mr&iﬁ/m{t ‘L*ﬂ@lﬁﬁ{ﬁlﬁﬁ*ﬁﬁ ﬁl}ﬁ , .ﬁg pH v
2) ERIAHE ¢ ggk ;,5—;3155&
—HE
v v MA 1,5-— %k *
T BiR B—HE e EORIE R
A/ RS TN Il RWEIANE | &

" BRI R AR T
RA-ARXS WK HHE

FHEL WiF

' v

Wiz HiE

R E

BRIKEEE

A

iR

A\ 4

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-

e-Document.gspx eption is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
containedifera ettlthe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
its Cliep d e oas not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
ba prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

198 Kezhu Road, Scientech Park Guangzhou Economic & Technology Development Distict Guangzhou,China 510663  t (86-20) 82155555 1 (86-20) 82075113 www.sgsgroup.com.cn
fE M -ZFBEARTFRER R %1985 HB4E: 510663 t (86-20)82155555 f (86-20)82075113 e sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



WA & No. CANEC1314314607 F41: 20134E09 H24 1 #5550 JL77

B 44
Phthalates MU 72 E

1) SHAR : X
2) MBEMARA : B

A 4

SHEGE-FIEHRAN

iR

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-
e-Document.gspx eption is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
(ore ettithe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
e oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

ba prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

echical Senizes/i0. 110|198 Keahu Road Scntech Park Guangenou Economic & Technology Deveopment Distit Guengzhou China 510663 (86-20) 82155555 (86-20) 82075113 www.sgsgroup.com.cn
- P M B EAT R EH SN RE1985 HB4A: 510663 1 (36-20) 6156655 1 (66-20)82075113 @ sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



WA & No. CANEC1314314607 F4]: 2013409 H24 1 #5651 JL77

B 4
HBCDD M FZEHE

1) SHAR : REER
2) MBEMARA : B

A 4

SHEGE-FIEHRAN

iR

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-
e-Document.gspx eption is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
(ore ettithe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
e oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

ba prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

echical Senizes/i0. 110|198 Keahu Road Scntech Park Guangenou Economic & Technology Deveopment Distit Guengzhou China 510663 (86-20) 82155555 (86-20) 82075113 www.sgsgroup.com.cn
- P M B EAT R EH SN RE1985 HB4A: 510663 1 (36-20) 6156655 1 (66-20)82075113 @ sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



IR & No. CANEC1314314607 FIi): 20134E09 H24 1 45700, L7770

FE SR

CAN13-143146.007

B A A R T BESGS IE AR 5 48 H

*kk —TI»& %% *kk

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic D ts at http://www.sgs.com/en/Terms-and-Conditions/Terms-
as eption is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
ettdthe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
e oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
Sthout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

ba prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

", L1 |198Kezhu Road Scerech Pak Guangzhau Econamic & Technobogy Devepment Ditic Guangzhou Ctina 510663 1 (86-20) 82155555 1 (86-20) 82075113 www.sgsgroup.com.cn
hE W -SHEATFERR SR80S HB4R: 510663 1 (86-20)82155555 f (86-20)82075113 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



WEAIR No. CANEC1314314601 H#i: 2013409 H24H #5150, 3545

GRYIT IR T R T B2 )
GRYIT e A58 DOWB TR Tl X 6%k

PR DA FE o2 by FE 2 i B2 I S ffi oA - C2680 T A i 1

SGS T 14 % : CP13-044668 - GZ

LERSIS USB AF 180 FEXUZ K i 1

BB EEE USB%%I, 1394%%1, D-SUB%J%!, RJ45%%1, HDMIRS|

PRI H 1 20134£09 /711 H

YRR GIF 20134£09 - 11H - 20134£09 H17 H

MR EEK AR 2 SRR

MRRT7% WS

MARZE R WS

2T SEFPTERESEATIOMAR, A6, 8. K. AR IR 45 R 45 B I RoHS R

4-2002/95/ECIH H 11 74201 1/65/EU M s I FRAE 2K

MLARARHEBOR TR 5547 24 7
B

R

Merry Lv & % K
HEHEZEE N

i B R, SGSHIE Tl SR, SRR TR % P 2k 42 4L, (The Chinese test report is issued according to the

applicant’s request. The English version is available from SGS if further needed)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-

e-Document.aspx eption is drawn to the limitation of liability, indemnification and jurisdiction i defined therein. Any holder of this document is advised that information
containa etithe Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
its Cliep{and

oy oes not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
hout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
d prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .

SEECOINNGyras Technical Senvies//40. L1d. | 198 Keahu Road,Scenech Park Guangznou Economic & Technokogy Derelopment Distict Guangzhou China 510663 ¢ (86-20) 82155555 1 (86-20) 82075113 www.sgsgroup.com.cn
Guangzhou & ‘ |¢-I"H'I -BHFEAFRENPHMRE198S BBLH: 510663 1 (86-20)82155555 f (86-20)82075113 e sgs.china@sgs.com

I
Member of the SGS Group (SGS SA)



WERIR No. CANEC1314314601 FIJ0): 20134E09 H24H 45271, J£4 T

RS
AR
RERG SGSHRID
1 CAN13-143146.001 A (Bl sl (L4
#iE

(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = J5 v il pR

(3) ND = K4t (< MDL )

(4) " = kM5

RoHS 2011/65/EU

MRAT7 % (1)3%IEC 62321-5:2013, FICP-OESHll & 4 i3 &
(2)Z#%I1EC 62321-5:2013, HICP-OESHIl & 4114 &
(8)3#%IEC 62321-4:2013, HIICP-OESIHIlsE K& &
(4)Z%I|EC 62321:2008, F £UMHATZ 58 Ab- 1T Wy Seo e B v Lb (kI 75 86 1 75 ot
DRI ReE #42 MDL 001
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bere cﬁ:cecs except in fulldithout prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

ba prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested .
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CTI

Test Report

Report No. RLSZF001622580004 Page 1 of 4

Applicant SHENZHEN JIN HEYUAN TECHNOLOGY CO., LTD.
Address VENTURE THREE ROAD SHENZHEN CITY BAOAN DISTRICT TOWN
INDUSTRIAL ZONE, SONGGANG RIVER

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

Sample Name e (Sn)
Sample Received Date  Mar. 21, 2013
Testing Period Mar. 21, 2013 to Mar. 26, 2013
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).
Test Method Please refer to the following page(s).
Test Result(s) Please refer to the following page(s).
sk sk sk sk sk sk sk sk sk sk sk sk skeoskeo sk skeosk sk sk sk sk skeoske sk skeoskeoske sk sk sk sk sk sk skeoske sk sk skeosk skoskoske sk sk sk sk skeoske sk sk sk sk skosk sk skeosk sk stk sk skeosk skosk sk skoskosk skeoskok skeoskeokoskokok skokok skekok sk
Conclusion
Tested Sample According to directive Result
Submitted Sample 2011/65/EU* Pass

s s sfe sfe she sk s sk sk st ste sk sfe sfe she sk sk sk sk sk st ste sk s sfe sfe she sk sk sk sk sk ste sk sk sfe sfe she sk sk sk sk sk ste st sk s sfe sl sle sk sk sk sk ste st sk s sfe sk ske sk sk sk sie st ste sk s s sk skeoskeoskoskeoke ke st skeoskoskoskoskoskok

*=July 1, 2011, the EU Official Journal (OJ) released the directive 2011/65/EU which as a new version of RoHS
Directive (2002/95/EC). The revised directive has entered into force on the twentieth day after its publication in the OJ.

e o) F_f‘C-k o Reviewed by VM(?W\' e

Mar. 26, 2013

Approved by

Danny Liu
Technical Manager No. 1498398448
Centre Testing International (Shenzhen) Co., Ltd. Hongwei Industrial Zone Bao'zn 70 District, Shenzhen, Guangdong, China



CTI

Test Report

Report No. RLSZF001622580004 Page 2 of 4
Test Method
Test Item(s) Test Method Ecll\ﬂie;;luerrft(zs) MDL
Lead(Pb) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Cadmium(Cd) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Mercury(Hg) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Hexavalent Chromium(Cr(VI)) IEC 62321:2008 Ed.1 Annex B UV-Vis /
Test Result(s)
Tested Item(s) Result Limit of Directive
2011/65/EU
Lead(Pb) 38 mg/kg 1000 mg/kg
Cadmium (Cd) N.D. 100 mg/kg
Mercury(Hg) N.D. 1000 mg/kg
Hexavalent Chromium(Cr(VI)) Negative 1000 mg/kg
Tested Sample/Part Description  Silvery plating
Note: The washed plating had been dissolved totally tested for Lead, Cadmium,

Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.



CTI

Test Report

Report No. RLSZF001622580004 Page 3 of 4

Test Process
1. Lead(Pb), Cadmium(Cd), Mercury(Hg)

Select a test satmnple . . . Talze out the substrate after
] wH Add digestion reagent —— ] )
measuring about 50cne the plating had been dissolved
Llale up with Transfer the plating digestive
Analyzed by ICP-0ES Cof— o ef— o ]
deionized water solution into a wolwmnetric flask

2. Hexavalent Chromium(Cr(VI))

Select a test sample Extraction with Filter and remowe
measuring ghout 50+ Scird hoiling water the sample
) Adjust the pH walue
Analyred by TTWV-Vis ap— Add test solution efp— ]
of the solution
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Test Report

Report No. RLSZF001622580004 Page 4 of 4

Photo(s) of the sample(s)

*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

Hotline
CENTRE TESTING INTERNATIONAL CORPORATION 400-6788-333
Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com E-mail:info@cti-cert.com www.cti-cerl.com



CTI

Test Report

Report No. RLSZF001622580002 Page 1 of 4

Applicant SHENZHEN JIN HEYUAN TECHNOLOGY CO., LTD.
Address VENTURE THREE ROAD SHENZHEN CITY BAOAN DISTRICT TOWN
INDUSTRIAL ZONE, SONGGANG RIVER

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

Sample Name S (Au)
Sample Received Date  Mar. 21, 2013
Testing Period Mar. 21, 2013 to Mar. 26, 2013
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).
Test Method Please refer to the following page(s).
Test Result(s) Please refer to the following page(s).
sk sk sk sk sk sk sk sk sk sk sk sk skeoskeo sk skeosk sk sk sk sk skeoske sk skeoskeoske sk sk sk sk sk sk skeoske sk sk skeosk skoskoske sk sk sk sk skeoske sk sk sk sk skosk sk skeosk sk stk sk skeosk skosk sk skoskosk skeoskok skeoskeokoskokok skokok skekok sk
Conclusion
Tested Sample According to directive Result
Submitted Sample 2011/65/EU* Pass

s s sfe sfe she sk s sk sk st ste sk sfe sfe she sk sk sk sk sk st ste sk s sfe sfe she sk sk sk sk sk ste sk sk sfe sfe she sk sk sk sk sk ste st sk s sfe sl sle sk sk sk sk ste st sk s sfe sk ske sk sk sk sie st ste sk s s sk skeoskeoskoskeoke ke st skeoskoskoskoskoskok

*=July 1, 2011, the EU Official Journal (OJ) released the directive 2011/65/EU which as a new version of RoHS
Directive (2002/95/EC). The revised directive has entered into force on the twentieth day after its publication in the OJ.

e o) F_f‘C-k o Reviewed by VM(?W\' e

Mar. 26, 2013

Approved by

Danny Liu
Technical Manager No. 1498398448
Centre Testing International (Shenzhen) Co., Ltd. Hongwei Industrial Zone Bao'zn 70 District, Shenzhen, Guangdong, China
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Test Report

Report No. RLSZF001622580002 Page 2 of 4
Test Method
Test Item(s) Test Method Ecll\ﬂie;;luerrft(zs) MDL
Lead(Pb) IEC 62321:2008 Ed.1 Sec.9 ICP-OES | 2 mg/kg
Cadmium(Cd) IEC 62321:2008 Ed.1 Sec.9 ICP-OES | 2 mg/kg
Mercury(Hg) IEC 62321:2008 Ed.1 Sec.7 ICP-OES | 2 mg/kg
Hexavalent Chromium(Cr(VI)) IEC 62321:2008 Ed.1 Annex B UV-Vis /
Test Result(s)
Tested Item(s) Result Limzi(t)lolf/l6)5i;‘;}ive
Lead(Pb) 21 mg/kg 1000 mg/kg
Cadmium (Cd) N.D. 100 mg/kg
Mercury(Hg) N.D. 1000 mg/kg
Hexavalent Chromium(Cr(VI)) Negative 1000 mg/kg
Tested Sample/Part Description ~ Metal with golden/silvery plating
Note: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
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Test Report

Report No. RLSZF001622580002

Test Process

1. Lead(Pb), Cadmium(Cd)

Page 3 of 4

Digest the sarmple

Weigh sarmple and placeitina ; :
iea] flack — Add digestion reagent ——-
Doty Ashing/
Allzali Fusiond
Analyzed by Llake up with Acid Dissolution
ICP-0ES deiotiized water

2. Mercury(Hg)

b Fesidue U

f— Filtration

Bolutiog

Weigh sample and placeitina
tnicrowawe digestion vessel

—]
—

Add digestion reagent ——

mgest sample i microwave
digestion owen

Analyzed by
ICP-0OES

Make up with
deionized water

3. Hexavalent Chromium(Cr(VI))

Doty Ashing/ _
Alkali Fusion/ |7 ] Fesidue . ‘k,,f.
Acid Dizsolution — Filtration
Solation

Select a test sample Extraction with Filter and retnove
measuring ahout S04+ Scrd boiling water the sample
) Adjust the pH walue
Analyzed by TIV-Vis F—] Add test solution efp— )
of the solution
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Test Report

Report No. RLSZF001622580002 Page 4 of 4

Photo(s) of the sample(s)

*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

"_"ull Hotllne
CENTRE TESTING INTERNATIONAL CORPORATION @ 400-6788-333

Complaint call: 0755-33681700 Complaint E-mail: complainti@ecli-cert.com E-mail:info@cti-cert.com www. cli-cert.com
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Test Report

Report No. RLSZF001622580003 Page 1 of 4

Applicant SHENZHEN JIN HEYUAN TECHNOLOGY CO., LTD.
Address VENTURE THREE ROAD SHENZHEN CITY BAOAN DISTRICT TOWN
INDUSTRIAL ZONE, SONGGANG RIVER

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

Sample Name B (N1)
Sample Received Date  Mar. 21, 2013
Testing Period Mar. 21, 2013 to Mar. 26, 2013
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).
Test Method Please refer to the following page(s).
Test Result(s) Please refer to the following page(s).
sk sk sk sk sk sk sk sk sk sk sk sk skeoskeo sk skeosk sk sk sk sk skeoske sk skeoskeoske sk sk sk sk sk sk skeoske sk sk skeosk skoskoske sk sk sk sk skeoske sk sk sk sk skosk sk skeosk sk stk sk skeosk skosk sk skoskosk skeoskok skeoskeokoskokok skokok skekok sk
Conclusion
Tested Sample According to directive Result
Submitted Sample 2011/65/EU* Pass

s s sfe sfe she sk s sk sk st ste sk sfe sfe she sk sk sk sk sk st ste sk s sfe sfe she sk sk sk sk sk ste sk sk sfe sfe she sk sk sk sk sk ste st sk s sfe sl sle sk sk sk sk ste st sk s sfe sk ske sk sk sk sie st ste sk s s sk skeoskeoskoskeoke ke st skeoskoskoskoskoskok

*=July 1, 2011, the EU Official Journal (OJ) released the directive 2011/65/EU which as a new version of RoHS
Directive (2002/95/EC). The revised directive has entered into force on the twentieth day after its publication in the OJ.

e o) F_f‘C-k o Reviewed by VM(?W\' e

Mar. 26, 2013

Approved by

Danny Liu
Technical Manager No. 1498398448
Centre Testing International (Shenzhen) Co., Ltd. Hongwei Industrial Zone Bao'zn 70 District, Shenzhen, Guangdong, China



CTI

Test Report

Report No. RLSZF001622580003 Page 2 of 4
Test Method
Test Item(s) Test Method Ecll\ﬂie;;luerrft(zs) MDL
Lead(Pb) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Cadmium(Cd) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Mercury(Hg) Refer to IEC 62321:2008 Ed.1 ICP-OES | 2 mg/kg
Hexavalent Chromium(Cr(VI)) IEC 62321:2008 Ed.1 Annex B UV-Vis /
Test Result(s)
Tested Item(s) Result Limit of Directive
2011/65/EU
Lead(Pb) N.D. 1000 mg/kg
Cadmium (Cd) N.D. 100 mg/kg
Mercury(Hg) N.D. 1000 mg/kg
Hexavalent Chromium(Cr(VI)) Negative 1000 mg/kg
Tested Sample/Part Description  Silvery plating
Note: The washed plating had been dissolved totally tested for Lead, Cadmium,

Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
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Test Process
1. Lead(Pb), Cadmium(Cd), Mercury(Hg)

Select a test satmnple . . . Talze out the substrate after
] wH Add digestion reagent —— ] )
measuring about 50cne the plating had been dissolved
Llale up with Transfer the plating digestive
Analyzed by ICP-0ES Cof— o ef— o ]
deionized water solution into a wolwmnetric flask

2. Hexavalent Chromium(Cr(VI))

Select a test sample Extraction with Filter and remowe
measuring ghout 50+ Scird hoiling water the sample
) Adjust the pH walue
Analyred by TTWV-Vis ap— Add test solution efp— ]
of the solution
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Page 4 of 4

Report No. RLSZF001622580003
Photo(s) of the sample(s)
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*#* End of report ***

F

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.





